ADeEeLTA

—_ A Pentair Company

85 @
o ~—86 @
) >

P //'///~ 87 @
- AT

e
p\% ) J —_

ANSREN
3 o1 /94

92/

93

50-170 SIDEKICK
PORTABLE SAW STAND

CS-18

Part No 436-10-655-0002
Revised 10-11-97

AVAILABLE AS AN ACCESSORY
50-171 OUTFEED TABLE SUPPORT

100 &
101 <4>

e >

103 >

104 (2>
105 <&
106 (@

Page 1/CS-18/CAJ




N A=t d OO NN = 2 X
CSOUDBWN=O m
R 1]

20A 436-10-752-0004
21 436-10-752-0003
22 436-10-112-0002
23 901-01-060-0603
24 904-02-020-1702
25  904-01-010-1614
26 436-10-014-0013
27  904-01-010-1614
28  902-01-120-1034
29  436-10-020-0002
30  436-10-014-0003
31  904-01-010-1614
32 904-02-020-1702
33 902-04-010-1402
34 901-01-063-1677
35  436-10-389-0003
36 436-10-432-0001
36A 436-10-752-0001
37 904-01-010-1614
38  904-02-020-1702
39  436-10-112-0002
40  436-10-359-0001
41 1346184

42 1243502

43 1346183

44 1341996

50  436-10-091-0005
51 901-06-223-1380
SERVICE NOTES:

A - The Front Hinge is identical from left
B - The Rear Hinge is identical from left

This parts list is provided to aid in
Technical Publications Departme

PART BER

436-10-343-0003

436-10-084-0002
901-06-110-3039
436-10-104-0011
904-01-010-1602
436-10-375-0001
902-01-212-2409
436-10-020-0004
436-10-067-0001
901-03-011-9972
422-27-138-0004
436-10-019-0001
901-01-060-3124
901-01-063-1760
436-10-084-0001
0908459

436-10-366-0004

such charges only if the missin

REPLACEMENT PARTS

D IPTION

FENCE ASSY, INCL:
GLIDE PAD

#10-32 X 1/2" ROUND HD SCREW
SPACER

3/16” FLAT WASHER

CURSOR

1/4-20 LOCK NUT

END CAP

CAM FOOT ASSY

3/8-16 X 2 3/4” HEX SOC HD SCREW
HANDLE

CAM

1/4-20 X 1 1/2” HEX HD SCREW
1/4-28 X 3/8” HEX HD SCREW

GLIDE PAD

#08-32 X 3/8” PAN HD SCREW
HANDLE INCL:

PRECAUTION LABEL
INSTRUCTION/WARNING LABEL
(DIN 933) M6 X 16MM HEX HD SCREW
1/4-20 X 7/8” HEX HD SCREW

1/4” LOCK WASHER

FLAT WASHER

LEFT HOLD DOWN BRACKET

FLAT WASHER

1/4-20 HEX NUT

THREADCAP

LEVELING BRACKET

FLAT WASHER

1/4” LOCK WASHER

1/4-20 WING NUT

1/4-20 X 2 1/2” HEX HD SCREW
FRAME, INCL:

SCALE

DELTA LABEL

FLAT WASHER

1/4” LOCK WASHER

(DIN 933) M6 X 16MM HEX HD SCREW

FF&ONT HINGE ASSY (See Service Note A),
INCL:

BUSHING
(DIN 125) M10 FLAT WASHER

(DIN 7380) M10 X 25MM BUTTON HD SC
(DIN 985) M10 LOCK NUT

TABLE BOARD

#14 X 3/4” HEX WASHER HD SCREW

REF

NO PART NUMBER

52
83
54
55
57
58
59
60
61
62
70
71
71A
72
73
74
75
76
77
78
79
79A
80
81
85
86
87
88
89
91
92
93
94

*

100
101
102
103

104
REW 105

106

*

436-02-020-0001
436-10-104-0008
1345880
436-10-308-0001
436-10-122-0001
436-10-359-0002
1341996
1243502
1346184
1346183
901-01-060-3133
436-10-100-0005
1346204
902-01-010-1282
904-01-010-1614
904-02-020-1702
436-10-112-0002
902-01-020-1266
904-02-020-1705
904-01-010-1636
436-10-366-0005

436-10-752-0004

436-10-020-0003
436-10-366-0006
901-11-020-0821
436-10-014-0001
904-01-010-1614
904-02-020-1702
902-01-212-2409
436-10-014-0020
904-02-020-1702
901-01-060-0603
436-10-112-0002

DESCRIPTION

CAP
SPACER

N

(DIN 7380) Mé& X 16MM BUTTON HD SCREW

LOCK ROD
SPRING

REAR HINGE ASSY (See Sarvice Note B), INCL;

(DIN 985) M10 LOCK NUT
(DIN 125) M10 FLAT WASHER
BUSHING

(DIN 7380) M10 X 25MM BUTTON HD SCREW

1/2-13 X 3" HEX HD SCREW

WHEEL (Current Models Only)
WHEEL (Early Models Only)

1/2-13 HEX NUT

FLAT WASHER

1/4” LOCK WASHER

(DIN 933) M6 X 16MM HEX HD SCREW
1/2-13 JAM NUT

1/2” LOCK WASHER

FLAT WASHER

LEG ASSY, INCL:

PRECAUTION LABEL

FOOT

LEG ASSY

1/4-20 X 3/4” CARRIAGE HD SCREW
ADJUSTING BRACKET

FLAT WASHER

1/4” LOCK WASHER

1/4-20 HEX NUT

RIGHT HOLD DOWN BRACKET

1/4” LOCK WASHER

1/4-20 X 7/8” HEX HD SCREW

(DIN 933) M6 X 16MM HEX HD SCREW

AVAILABLE AS AN ACCESSORY

50-171

901-01-060-0619
901-06-413-1169
436-10-020-0005
436-10-014-0018
901-04-190-0203
904-01-010-1614
902-01-212-2409

OUTFEED TABLE SUPPORT, CONST OF;
1/4-20 X 1 3/4” HEX HD SCREW

1/4-28 X 1/2” HEX WASHER HD SCREW
END CAP

BRACKET

1/4-20 X 3/8” HEX SOC SET SCREW
FLAT WASHER

1 /4-20 LOCK NUT

NOT SHOWN ASSEMBLED

to right and is mounted towards the operator.
to right and is mounted towards the operator.

STANDARD SAFETY EQUIPMENT

ed or replaced and the customer will be charg
g safety component is supplied to the service

obtaining service parts. Copies of the instruction
nt or through your local service outlet.

Page 2/CS-18/CAJ

ed for any such service/repairs. Customers can avoid
center at the time of repair.

and maintenance literature can pe obtained through the Delta

Printed in U.S.A.

N



